CENTRAL MACHINERY

7" x 10" Mini Lathe
M odel 33684

Assembly and Operating Instructions

Distributed Exclusively by

i

3491 Mission Oaks Blvd., Camarillo, CA 93011

Copyright © 2000 by Harbor Freight Tools®. All rightsreserved. No portion of this
manual or any artwork contained herein may be reproduced in any shapeor form
without the expresswritten consent of Harbor Freight Tools.

For technical questionsand replacement parts, please call 1-800-444-33534.

Download from Www.Somanuals.com. All Manuals Search And Download.



Important Safety I nstructions

READALL INSTRUCTIONSAND WARNINGSBEFORE USING THISTOOL.

Operator

COMMON SENSEAND CAUTION ARE FACTORSWHICH CANNOT BE BUILT INTO
ANY PRODUCT. THESE FACTORSMUST BE SUPPLIED BY THE OPERATOR. PLEASE

REMEMBER:

1. When using eectrictools, machinesor
equipment, basi ¢ safety precautions should
alwaysbefollowed toreducetherisk of fire,
€lectric shock, and personal injury.

2. Keepwork areaclean. Cluttered areas
inviteinjuries.

3. Consider work areaconditions. Do not
use machinesor power toolsin damp, wet,
or poorly litlocations. Do not expose
equipment torain. Keepwork areawell lit.
Do not usetoolsinthe presence of flam-
mablegasesor liquids.

4. Keep childrenaway. All children should
be kept away from thework area.

5. Guard against el ectric shock. Prevent
body contact with grounded surfacessuch as
pipes, radiators, ranges, and refriderator
enclosures.

6. Stay adert. Never operate equipment if
you aretired.

7. Do not operate the product if under the
influence of acohol or drugs. Read warning
label son prescriptionsto determineif your
judgment or reflexesmight beimpaired.

8. Do not wear loose clothing or jewelry as
they can be caught inmoving parts.

9. Wear regtrictive hair coveringto contain
longhair.

10. Useeyeand ear protection. Always
wedr:

-ANS approved chemical splash goggles
whenworking with chemicas.

-ANSI approved impact safety gogglesat
other times.

-ANSI approved dust mask or respirator
when working around metal, wood, and

SKU #33684

chemica dustsand mists.

-A full faceshieldif you are producing meta
orwoodfilings.

11. Keep proper footing and balance at all
times

12. Do nhot reach over or acrossrunning
machines

13. Alwayscheck that adjusting keysand
wrenchesare removed from thetool or
machinework surfacebeforepluggingitin.
14. Do not carry any tool with your finger on
either the start button or trigger.

15. When servicing, useonly identical re-
placement parts.

Before Operation

1. Besurethe switchisOFF whennotinuse
andbeforepluggingin.

2. Do not attempt to useinappropriate
attachmentsin an attempt to exceed thetool’s
capacity. Approved accessoriesareavailable
from Harbor Freight Tools.

3. Check for damaged parts. Beforeusing
any tool, any part that appears damaged
should be carefully checked to determinethat
itwill operateproperly and performitsin-
tended function.

4. Check for alignment and binding of dl
moving parts, broken partsor mounting
fixturesand any other condition that may
affect proper operation. Any partthatis
damaged should be properly repaired or
replaced by aquaified technician.

5. Do not usethetool if any switch doesnot

turn off and on properly. Page2

Download from Www.Somanuals.com. All Manuals Search And Download.



Operation

1. Never forcethetool or attachment to
dothework of alarger industrial toal. Itis
designed to do the job better and more
safely at theratefor whichit wasintended.
2. Donot carry thetool by its power
cord.

3. Alwaysunplug the cord by the plug.
Never yank the cord out of thewall.

4. Alwaysturn off themachinebefore
unplugging.

IFTHEREISANY QUESTION
ABOUT A CONDITION BEING
SAFE OR UNSAFE,DO NOT
OPERATETHETOOL!

Grounding Instructions and
Voltage Warning

Common household current is110-120 volts.

Aslong asyour tool israted from 110-120V
therewill beno complicationsusing thistool
with household receptacles. NEVERTtry to

plugal10-120V tool into a220-240V circuit

(or vice-versa) or seriouscomplicationsand
possible seriousinjury to the operator can
occur. The plugshavedifferent shapesto
preventthis.

Check to seeif your tool hasatwo or three-
prong plug. If your tool hasatwo-prong plug,
you may proceed past the next paragraph. 1f
your tool hasathree-prong plug, please continue
reading thefollowing precautionsand instruc-
tions.

If thetool or machine hasathree-prong plug, the
third (round) prongistheground. Plugthiscord
only into athree-prong receptacle. Do not
attempit to defeat the protectiontheground wire
provideshby cutting off theround prong. Cutting
off theground will result in asafety hazard and
voidthewarranty.

If athree-prong receptacleisnot available, you
may use an adapter, but you must then connect
the green ear on the adapter to the outl et.
Unscrew the center screw of the outlet cover
and put the screw through thegreen ear. Plug
the adapter’stwo prongsinto the outlet, and
replacethe center screw. Now plug thetool or
machineinto the adapter.

DONOT MODIFY THEPLUGINANY
WAY. IFYOUHAVEANY DOUBT, CALL
A QUALIFIED ELECTRICIAN.

' . Extension Cords '
If your tool isdoubleinsulated and has atwo-prong plug, you may use either atwo or three-prong

extension cord. If your tool hasagrounded, three-prong plug, you must use athree-prong extension
cord with three-prong receptacles. Only userounded jacket extension cordslisted by the Under-
writersLaboratories (UL ). If you areusing thetool outdoors, use an extension cord rated for
outdoor use (signified by “WA” onthejacket).
The extension cord must have aminimum wire size depending on the amperage of thetool and the
length of theextension cord. Thesizeisdetermined by itsAWG (American Wire Gauge) rating. The
smaller the gauge, the greater the cable's capacity. Theamount of cords used does not matter. Total
length determinestheminimumAWG rating. Every cord must meet theAWG rating. Usethe chart
below to determinewhat AWG rating isrequired for your situation. Cordlengthisratedinfeet.
Harbor Freight Tools can supply UL listed and outdoor rated extension cordsin multipleAWG
ratingsif needed.

AMP Total Extension Cord Length In Feet

Rating 25 500 7% 1000 125 1500 175 200
0.0-10.0 18 18 16 16 14 14 12 12
10.1-13.0 16 16 14 14 14 12 12 12
13.1-15.0 14 14 12 12 12 12 12 --
15.1-18.0 14 12 12 12 12 12 -- --

SKU #33684

Page 3

Download from Www.Somanuals.com. All Manuals Search And Download.



Additional Safety Rulesfor Mini Lathe

1. Beforeturning onthe motor, make sure whenthelatheison. Never check the

that proper [ubricationisincluded (seepage sharpnessof the cutter by using your hand.

of thismanudl). 5. Avoid accidentsresulting from broken

2. Alwaysdismount thechuck andlathe's workpieces. Never usean excessively large
face plate by hand. Do not use power tools tool cutter to do feedingwithalarge

to perform thesetasks. workpiece. o

3. After thechuck isinstalled, removethe 6.Never changethegear whenthelatheisin
wrenches and toolsto eliminatethe possi- operation. '

bility of accident when thelatheisturned 7. Alwayskeep asafedistancefromthelathe
on. tominimizetherisk of being struck by a

4. Never adjust or fix workpiecesor any brokenworkpiece.

rotating partswhenthelatheison. Never
useinstrumentsto measurethe workpiece

Thank you for choosingaHarbor Freight Toolsproduct! For futurereference, please
completetheowner’srecord below:

Model: Serial Number: PurchaseDate;

SAVE THE RECEIPT, WARRANTY AND THESE INSTRUCTIONS. Itisimportant that you
read theentire manua to becomefamiliar with theunit BEFORE you begin assembly.

Technical Specifications

Motor: 3/4 Horsepower
Power Sour ce; 110V, Single Phase
L athe Specifications:

Drive: Gear and Belt

Swing Over Bed: 7”

Distance Between Centers: 10"

SpindleBore: 3/4”

Quill Trave: 2°

CrossSlideTravel: 23/4”

CrossSlideSwing: 41/2”

Work Tolerance: .005”

Bed Dimensions. 157/8" long, 3 1/4” wide

Saddle Trave: 67/8”

Compound Travel: 27/8”

SKU #33684 Page4

Download from Www.Somanuals.com. All Manuals Search And Download.



Unpacking

Carefully unpack theMini Latheand check al items. Figure 1 below showsall the contents of the
carton. Do not discard any packing material until theMini Latheisfully assembled and operational.
If any partsaremissing or broken, please call Harbor Freight Toolsat 1-800-444-3353. Besure

you haveall partsdescribed in the partslisting on page .

I dentification of Main Components

A. Lathe B. Chuck Key C. Externa Jaws
D. Chuck E. Chuck Set Screws F. Internal Jaws

Fig.1

SKU #33684 Page5

Download from Www.Somanuals.com. All Manuals Search And Download.



Mini Lathe Features

1. Power Switch 1.15. Feeding Control Wheel
2. Power lamp 16. Cross Feeding Crank

3. Fuse 17. Automatic FeedingHandle
4. Speed Control Knob 18. Thread Dial Indicator

6. Chuck 19. Bed Way

7. Compound Rest 20. Lead Screw

8. Tool Post 21. Rear Splash Guard

9. Fixed Center 22. Feeding Direction Selector
10.Tailstock Quill Fix Holder 23. Power Cord

11. Tailstock 24. ChipTray

12. Tailstock Quill Adjust Handwhed 25. Motor Cover

13. Tailstock Set Screw 26. H/L Gear Shift Lever

14. Compound Rest Crank 27. End Cover

21

26
24 25 23

SKU #33684 Page6

Download from Www.Somanuals.com. All Manuals Search And Download.



Adjusting the Mini Lathe
1. Cleanoff theprotectivegreaseontheMini Lathe.
2. Check to seethat thethree set screws on the chuck aretight.
3. Turnthechuck by hand and check that it rotatesfreely.
4. Movethe Feeding Direction Selector (Iocated on the back of lathe) to themiddle.
5. Makesurethe Switch (#1infigure4 below) isat the OFF position.
WARNING: ADJUST THE SPEED CONTROL KNOB (#4) BY TURNINGITTO
ZERO. BEFORE TURNINGONTHE MINI LATHEEACHTIMEITISTOBE USED,
THISSPEED CONTROL KNOB MUST BEAT ZERO.
6. Plugintheelectrical cord and turnthe Switch to the ON position and run thelathefor 3 minutes.
Whenthelatheison, the Power Lamp (#2) will remain on. Check to seethat thelathe operates
normally.
7. Check the Compound Rest Crank and the Cross Feeding Crank to seethat they work properly.
If the cranksaretoo tight or too loose, turn the adjusting screwslocated at both sides (seefigure 5
below).
WARNING: THEMINI LATHEMUST BECOMPLETELY STOPPED BEFORE
CHANGING FORWARD/REVERSE DIRECTION.

Replacement of Chuck

When replaceing the chuck, place acloth or apiece of wood onthebedway at the bottom of the
chuck. Thisstepwill help avoid damageto the bedway caused by carelesdy dropping the chuck.
To replacethe chuck, loosed the 3 set screwsas shown infigure 6 bel ow.

SKU #33684 Page 7

Download from Www.Somanuals.com. All Manuals Search And Download.



Replacement of Jaws

Therearetwotypesof jaws: theinternal If thejawsdo not fit well together, you will need to
jawsand external jaws. Pleasenotethat the reassemblethem again.

number of jawsfit withthenumber insdethe

chuck’sgroove. Do not mix themtogether. When mounting aworkpiece, itisrecommended
_ _ that all threejawsareloosened at the sametime.
Whenyou aregoing to mount thejaws, Thiswill protectthethreadsinside.

mount themin ascending order. When they
aretaken out, make sureto takethemout in Compound Rest Adjustment

descending order (3-2-1) oneby one. After To adjust the compound rest, loosen the two

you finishthi S procedure, rOtatethej awsto screwsasshowninfi gure8 (A) After ajj usti ng
thesmallest diameter and check that thethree 0 required angle, tighten the screws.

jawsarewdl | fitted (seefiqure 7).

Fig. 7

Tailstock Rest Adjustment
To change position or replacethetailstock, loosenthe nut asshownin (A) of figure9.

Replacement of Carbon Brushes
To replace, remove brush coverson themotor cover (A) infigure 10-A, and theright bottom side of
speed controller asshownin (B) of figure 10-B.

AT AR
§aiis Pt A

"Fig. 10-A
Fig. 10-B

Fig. 9 A
SKU #33684 Page 8

Download from Www.Somanuals.com. All Manuals Search And Download.



Tool Post Adjustment
Loosenthelever shownin (B) of figure 11,
the adjust thetool post position. Oncethe
adjustment ismade, re-tightenthelever. To
replacethework cutter, loosen the screws
(A) withtheallen wrench provided.

Automatic Feeding

Adjust thefeeding direction selector tothe
directionyou desire. Pressdownthehandle
(A) infigure12, and continuewiththe
automatic feeding procedure. When
feeding, never try to changethefeeding
direction.

Threading

Select thefeeding direction selector tothe
thread direction desired. Then pressdown
handle (A) infigure 12 by matching theright
calibrationsonthethread dia indicator (B)
and continuewith theautomatic threading
procedure. Whenthreading, never try to
changethedirection.

Fig. 12 A

Operation

1. Usethe chuck to hold theworkpiece
firmly (figure 13 below). Then, usetheralling
center tofix theother end. If you changethe
rolling center to drilling chuck you start your
drillingimmediady.

Fig. 13.
SKU #33684

2. Usethechuck to hold theworkpiecefirmly
and cutter to start lathe' sface cutting (figure
14). Theedge of the cutter must be at the
same height asthe center.

Fig. 14

Page9

Download from Www.Somanuals.com. All Manuals Search And Download.



3. By changing thetool post angle and adjusting the compound rest, you can dointernal cutting
(figure15).
4. After adjusting the angle of the compound rest, you can do bevel cutting (figure 16).

Set-Up Instructions for Threading Gears

By changing the gear set-upitispossibleto cut any thread size. Thefactory set-up for Mini Lathe
gearsisasfollows(seeillustration below):

Position A=20T
PositionB=80T

—lc s Position C=20T
— — Position D=80T

To changethethread size, usethe gear box settings shown on the table on the next page.

SKU #33684 Page 10

Download from Www.Somanuals.com. All Manuals Search And Download.



Gear Settingsfor Various Thread Sizes

Threads Stud Gear Box

Per Inch A B C D
12 40 30
13 40 65 60 30
14 40 35
16 40 40
18 40 45
19 40 50 60 57
20 40 50
22 40 55
24 40 60
26 40 65
28 20 35
32 20 40
36 20 45

Threads Stud Gear Box

Per Inch A B C D
38 20 50 60 57
40 20 50
44 20 55
48 20 60
52 20 65
56 20 35 30 60
64 20 40 20 40
72 20 45 20 40
76 20 50 30 57
80 20 50 20 40
88 20 55 20 40
96 20 60 20 40
104 20 65 20 40

Example: To cut 38 threads per inch (seeillustration above), use 20T in position

Example: To cut 12 threadsper inch (seeillustration below), use40T inpositionA, 30T in
position D, and put any other gear isposition B to connect A and D.

A, 57T inpositionD, 50T in position B, and 60T in position C.

SKU #33684

Download from Www.Somanuals.com. All Manuals Search And Download.

Page 11




'Ref.No. Description Part No. Ref.No. Description Part No.
1 Bed Way 1 40 Support Screw 2
2 Chuck 1 41 Pinion 20T 1
3 Spindle 1 42 Fixed Cover 1
4 Screw M6Ex30 3 43 Screw M6x20 2
5 Washer M6 3 44 Screw M5x10 1
6 Nut M6 5 45  Gear 45T 1
7 Key M5x35 1 46 Shaft 1
8 Key M4x8 2 47 Parellel Key 3x8 1
9 Screw M5x10 - 6 48 - Mount 1
10 Cover 2 49 Screw M5x16 2
1 Ball Bearing 620622 2 50 Pinion 20T 2
12 Spacer 2 51 Washer M6 6
13 Head Stock Casting 1 52 Screw M6x6 4
14 H/L Gear 21T/29T7 1 53 Cover 1
15 Spacer 1 54 Screw M6x45 2
16 Spur Gear 457 1 56 Threads Cutting Table 1
7 Nut 1 56 Screw M5x8 12
18 Set Screw 1 57 Washer M4 2
19 Steel Ball 05 2 58 Bush w/Key 1
20 Compression Spring ©4.9x9 3 59 Gear 80T 2
2 Set Screw 3 60 Shaft 1
22 Retaining Ring 2 61 Support Plate 1
23 Ball Bearings 62012Z 2 62 Washer M8 2
24 H/L Gear 127/207 1 63  Nut M8 3
25 Pareilel Key 1 64 Shaft 1
26 H/L Gear Shaft 1 65 Thread Dial Indicator 1
27 Pulley 1 66 Pinion 16T 1
28 Retaining Ring 2 67 Screw M6x16 n
29 Timing Belt Lx136 1 68 Indicator Housing 1
30 Shifting Fork 1 69 Set Screw M4x10 3
31 Shifting Arm 1 70 Apron ' 1
32 Shifting Knob 1 7 Gib Strip !
33 Shifting Lever 1 72 Washer 2
34 Shifting Grip 1 73 Screw M4 2
35 Handle 1 74 Shaft 2
36  Handle Mount 1 75 Half Nut Base 2
37  Spring 1 76  Angle Block !
38 Indicator 1 77 Screw 2
39 Pinon 257 1 78  Groove Cam 1

SKU #33684

Download from Www.Somanuals.com. All Manuals Search And Download.

Page 13



Ref.No. Description Part No. Ref.No. Description Part No.
79 Handle 1 118 Thurst Bearing Stee! Ball 2
80 Shaft 1 19 Nut M8 2
81 Feeding Gear(A) 1T/54T 1 120 Modet Label 1
82 Feeding Gear(B) 24T 1 21 Warning Label 1
83 Screw M6x12 4 122 Switch Label 1
84 Wheel 2 123 Conttol Box 1
85 Knob 2 124  Plug w/Cord 1
86 Handie 2 125 Rubber Pad 4
87 Dial 2 126  Chip Tray 1
88 Bracket 1 127 Bracket 1
89 Feeding Screw 1 128 Key M3x16 1
30 Nut MS 4 129 Lead Screw 1
91 Screw M6x12 6 131 Bracket 1
92  Slide Plate 2 132 Plastic Plug 1
93 Saddle 1 133 Screw Mdx10 5
94 Gib Strip 1 134 Rack 1
95 Feeding Nut 1 135 Clamp Plate 1

136 Washer Mm10 1
96 Swivel Disk ! 137  Screw M6x16 1
97 Screw M8x20 2 138 Tailstock Casting 1
98 Nut Ma ® 139 Tailstock Screw 1
99 Screw | Mdx 16 6 140 Bracket ]
100  Cross Slide 1 W Screw Max12
0 Screw M8x10 2 142 Tastock Quill 1
102 Screw Méx10 2 143 Rolling Center 1
105  Compound Fiest (B) 1 144  Stud M8x35 i
106  Screw M4x16 1 145 Clamp 1
107  Gib Strip 1 146  Handle 1
108  Compound flest (A) 1 147  Retaining Ring M8 1
109  Positioning Pin 1 148  Pulley 1
10 Screw M8x25 il 149 Key M3x16 1
M Clamping Lever 1 150  Motor 1
"2 Tool Rest 1 151 Cover 1
13 Stud M10x65 1 152 Cord Fixer 1
14 Cross Feeding Screw 1 153  Rear Splash Guard 1
115  Bracket 1 154  Warning Label 1
116 Screw Max14 2 155 HL Label 1
w Thurst Bearing Cover 2 56 Warning Label 1

SKU #33684

Download from Www.Somanuals.com. All Manuals Search And Download.

Page 14



Parts Diagram

® 5 \@ L\ @@®

\@3 émém{s, v

SKU #33684

Download from Www.Somanuals.com. All Manuals Search And Download.



Additional Set-Up Instructionsfor Threading Gears

Whenthelatheis ON and the Spindleisrevolving, the threaded bar and the Thread Dial Indicator
will also berevolving (seebelow).

Thread Dial Indicator\_
Indicator Housing K O

|

-

Insurethat the Alignment Mark islined up with the

/ Thread Dial Indicator before operation.
=

Movethe cutting bladeto the proper position, and adjust theThread Dial Indicator to thedesired
mark. Pull downtheHandleandtheMini Lathe startsthreading automatically.

Top View
Thread Indicator Housing

Remember: After thread cutting operation iscomplete, change back to thefactory set-up gear
SHting:

Position A=20T

Position B=80T

Position C=20T

Position D=80T

SKU #33684 Page 12

Download from Www.Somanuals.com. All Manuals Search And Download.



LINDYUID TOUINOD 40

AWVIDVIA ODNIIIM

JHIVT INIIN

HDLIMS d9MO0d

—AAVMAOd —

{ ) d4d0

14S O
agads

O | ASYaAT —

ENYEE

HDOLIMS d49MO0d

— o = amm Wl
— e e -

- - ==

-

|
!
i
|
| HOLIMS
I
|

AOTT | “ m
LOdNI " " aavmiaod
- - J
IV " | ASYIATT
5] ||
D |D|D|D
y € T 1
AvVOo4d LINDAID
£d @ addads
td @
Id
mm 1, 13
a1ds@) @ @

Page 16

SKU #33684

Download from Www.Somanuals.com. All Manuals Search And Download.



PACKINGLIST

No. | Description Qty Part No.
1 7" x 10" Mini Lathe 1piece
2 Chuck external jaws 3piece
3 Chueck Key 1piece
4 Fuse 5A 1piece
5 Gear Z: 30, 35, 40, 40, 45, 50, 55, 57, 60, 65 10 pieces
6 Double head wrench 8-10, 14-17 2 pieces
7 Insidesix hornwrench S: 3,4, 5, 6 4 pieces
8 Oil can 1piece
9 Center MT: 2 1piece 143
10 Rubber 4 pieces 125
1 Knob 2 pieces 85
12 Ingtruction Manud 1 copy
13 Wiring Diagram of Control Circuit 1 copy
14 Warranty Document 1 copy
SKU #33684 Page 17

Download from Www.Somanuals.com. All Manuals Search And Download.



SCHEMATIC DIAGRAM

DC1{DC

P1| Pzl Py

p-—eee - PoOtentiometer

i

2| ACY| AC4
Fuse
e ) (O wes iy \

Switch2 ——
0
(e
1
g, o]
| Switch 1
Motor l
¢ 110V/60Hz *©
SKU #33684 REV 08/04

Page 18

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

